SPORTON LAB.

FCC RADIO TEST REPORT

Report No

: FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
J PEAK_T4
0.0 700
N f . .
" A FR) b F P PP Yy P - b =
350 350
Peak 17. 17
20 23288 23476 23664 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 23438 5113 74.00 -22.87 33.54 27.84 7.11 31.92 10.36 119 170 Peak 1 2404.00 184,52 ------ ------ 92.01 26,86 7.4 31.97 10.38 119 170 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
T0. f il
f AVG_54
e L.
| J L PG
350 350
Av g 1 11
m 208 2418 23664 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2380.78 39.45 54.00 -14.55 26.93 26,98 7.20 31.96 10.38 119 178 Average 1 2404.80 103.43 ------ ------ 9.9z 26.86 7.24 31.97 18.38 119 178 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

. C2-
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SPORTON LAB.

FCC RADIO TEST REPORT

R

eport No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
] PEAK_T4
0.0 J 700
52 " " A A - itwbgtond 52 o e g st
350 350
Peak 17. 17
20 23288 23476 23664 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2347.41 51.05 74.00 -22.95 3.4 27.83 7.15 31.94 10.37 399 282 Peak 1 240400 99.99 ------ ------ 87.48 26.86 7.24 31.97 10.33 399 282 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
75 875
T0. { il
/ AVG_54
e L.
1 — st
30 54 am—
AVg 1 11
m 208 2418 23664 23852 2404 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2389.8L 39.48 54.00 -14.60 26.88 26.98 7.21 31.97 18.38 399 282 Average 1 240480 98.70 ------ ------ 86.19 26.86 7.24 31.97 10.38 399 282 Average
TEL: 886-3-327-0868 Page Number : C2- 4 of 13

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR560345B

Pol. Horizontal Vertical
1 Level [dBuVim) Date: 20250618 . LeveldBuVim) Date: 2025-06-18
1225 1225
1054 1054
i s
PEMTA PEAK 74
700 700
s AVG_54] AVG_54)
525 7 7
350 350!
Peak
i
- 115
Avg
1000 5800, 10600, 15400, 20200, 25000
Frequency (WHz) 1000 5600, 10600, 1 0200, 2500
Frequency (MHz)
Site + B3CH23-HY .
Condition: PEAK 74 3n DRHIS-E KV2DBGAISES 241025 HORTZONTAL Site ¢ 03CHI3-HY
Condition: PEAK_74 3m DRHLB-E_KV2DBGALBES 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preap  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m  dB  dB B om  deg
1 4308.09 50.50 74.60 -23.41 39.98 32.38 18.13 33.16 1.34 180 145 Peak Mz dBuv/m dBuv/m 8 dBw dB/m a8 [::] B m deg
2 4B08.08 44.39 54.0@ -9.61 33.78 3230 1013 3B.16 134 lee 145 Average 1 4308.00 45.93 74.60 -28.87 35.32 32.3 18.13 3.16 1.34 - -- Peak
3721208 53.37 ------ -eeee- 38.23 36.55 12.45 35.91 2.85 189 123 Peak 172208 48.76 ------ ----- 33.62 36,55 1245 35.91 2,65 100 101 Peak

Remark: The unwanted signal 7212MHz can be ignored since it falls within the non-restricted band
and meets the requirements of 15.247(d).

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C2- 5 of 13




SPORTON LAB.

FCC RADIO TEST REPORT

R

eport No. : FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105 15 1
75 875
x PEAK_T4
0.0 ) 700
350 350
Peak 17. 17
20 2336 2362, 2388, 214, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 234497 50.61 74.00 -23.39 37.98 27.85 7.14 31.93 10.37 115 168 Peak 1 2443.00 104,29 ------ ------ 91.93 26,78 7.28 32.00 10.38 115 163 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105 105 !
75 875
T0. H il
} AVG_54
e L.
1 } ]
350 350
AVg 1 11
m 2336, 2. 414, 440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 237279 39.38 54.00 -14.62 26.87 26,98 7.19 31.95 18.37 115 168 Average 1 2449.80 103,16 ------ ------ 9.80 26,76 7.28 32.80 10.38 115 168 Average
TEL: 886-3-327-0868 Page Number : C2- 6 of 13

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-18
1225
75
\ PEAK_BE 74
0.0
52 \m , it ! PR p
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 248374 51.02 74.00 -22.98 33.63 26.78 7.34 32.03 10.33 115 168 Peak
Lol (dBuVim) Date: 2025-06-18
1225
75
T0. \
\ AVG_BE 54
52.
_ |
350
Avg K Blank
440 M52 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2497.78 39.37 54.00 -14.63 26.89 26,78 7.36 32.84 10.38 115 168 Average
TEL: 886-3-327-0868 Page Number : C2- 7 of 13

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT

Report No.

: FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105
10! 10! |
75 875
J PEAK_T4
0.0 700
52! ! j 52!
- " . i P i) P T P A
el
350 350
Peak 17. 17
20 2336, 2362, 2388, 214, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 234955 51.48 74.60 -22.52 38.82 27.09 7.13 31.93 10.37 4@ 30 Peak 1 2443.00 98.38 ------ ------ 86.62 26.76 7.28 32.08 10.38 460 30 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
1
75 875
T0. J il
/ AVG_54
e _j L.
%0 s e R
AVg 1 11
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2375.52 39.36 54.00 -14.64 26.85 26.98 7.19 31.96 10.38 400 38 Average 1 224980 97.25 ------ ---e-- 84.89 26.78 7.28 32.00 10.38 400 38 Average
TEL: 886-3-327-0868 Page Number : C2- 8 of 13

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-18
1225
75
\ PEAK_BE 74
00
52' \| & A " e M o A s
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2499.76 50.39 74.60 -23.61 37.89 26.88 7.36 32.84 10.38 460 30 Peak
Lol (dBuVim) Date: 2025-06-18
1225
75
T0. \
\ AVG_BE 54
52.
L |
350
Avg K Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2499.84 39.35 54.00 -14.65 26.80 26.79 7.36 32.04 10.38 400 38 Average
TEL: 886-3-327-0868 Page Number : C2- 9 of 13

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Horizontal Vertical
. Level (#Buvim) Date: 2025-06-18 . Lovel fBuVim) Date: 2025-06-18
125 125
1054 1050
i3 875
PEAK T4 PEAK 74
100 00
05 3 AVG_54] AVG_54)
525 7
380! e
Peak s
) 115
Avg
1000 5800, 3 15400, 20200, 25000
Frequency (M2 1000 5400, 10600, 1 0, 200
Frequency (MHz)
Site + @3CH23-HY .
Condition: PEAK 74 3n DRHLS-E KVIDO5AIBES 241025 HORTZONTAL site - O3CHI-HY
- - - Condition: PEAK 74 3m DRHIS-E_KVDOGALBES 241825 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg _
1 4830.08 52.45 74.80 -21.55 41.42 32.48 10.25 33.17 1.47 1@ 127 Peak PFHz dBuv/m dBuV/m 8 dBuw  dB/m B B B o deg
2 4838.00 45.85 S54.80 -B.15 34.82 32.48 10.25 33.17 1.47 180 127 Average 1 438000 45.44 74.00 -28.56 34.41 3248 18.25 B L4 - -- Peak
3 7310.60 54.94 74.00 -19.06 39.48 36.94 12.49 35,98 2.81 108 120 Peak 2 730.60 51.62 74.00 -22.98 35.56 36.94 12.49 35.98 2.81 480 86 Peak
4 730.08 48.74 54.80 -5.26 33.28 36.94 12.49 3598 2.81 180 120 Average 3 7320.08 43.13 54.00 -10.77 27.77 36.94 12.49 35.98 2.61  4@0 86 Average
TEL: 886-3-327-0868 Page Number : C2- 10 of 13

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105, 1
10! 10!
75 875
PEAK_BE 74 PEAK_T4
0.0 700
52, \“M 1\_ 52, - m
" s " P A
350 350
Peak 17. 17
178 24824 24868 4912 2956 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.63 51.22 74.00 -22.73 33.83 26.78 7.34 32.03 10.33 116 169 Peak 1 2478.00 163.18 ------ ------ 9.74 26.68 7.33 32.03 10.38 116 169 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105, 1
75 875
T0. il
AVG_BE 54 AVG_54
52. 52.
1 | e
=0 0
Av g 1 11
U U4 24868 492 24955 2500 1000 1400, 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGAIBES 241825 HORTZONTAL Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 39.79 54.00 -14.21 27.40 26.78 7.34 32.03 10.38 116 169 Average 1 2478.80 101,85 ------ ------ 89.49 26,68 7.3 32.03 10.38 116 169 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

C2- 11 of 13



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
1
75 875
\ PEAK_BE 74 PEAK_T4
0.0 700
52 T IR . 52 . ——
350 350
Peak 17. 17
178 24824 24868 4912 2956 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2498.86 51.67 74.60 -22.93 38.59 26.78 7.36 32.84 10.38 333 37 Peak 1 247800 97.82 ------ ------ 84.66 26.68 7.3 32.63 1838 333 37 Peak
Lol (dBuVim) Date: 2025-06-18 . Level (dBum) Date: 2025-06-18
1225 1225
105, 105,
1
75 875
T0. \ il
AVG_BE 54 AVG_54
52. 52.
1 I i)
350 350
AVg 1 11
U U4 24868 492 4955 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.65 39.37 54.00 -14.63 26.98 26.78 7.34 32.03 10.38 333 37 Average 1 2478.80 95.65 ------ ------ 83.29 26.68 7.3 32.03 10.38 333 37 Average
TEL: 886-3-327-0868 Page Number : C2- 12 of 13

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Horizontal Vertical
gy Le¥el (dBuVim) Date: 2023069 . Love (i) Date: 20250619
125 125
1054 1050
8 s
PEA T4 PEAK 74
100 P
525 ] : A5 521 VG 54
36! el
Peak s
: 175
Avg
1000 5800. 0600, 1 20200, 25000
Frequency (MHz) 1000 5800. 10600. 15400, 20200, 25000
Frequency (MHz)
Site + @3CH23-HY .
Condition: PEAK 74 3m DRHLB-E_KVZDOGALBES 241025 HORTZONTAL Site 1 03CH23HY
- - - Condition: PEAK 74 3m DRHIS-E_KVDOGALBES 241825 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg

1 4956.88 54.64 74.00 -19.36 43.82 32.80 10.38 33.13 1.62 180 125 Peak MHz dBuv/m dBuv/m d8  dBuwy  dB/m B & dB o deg

2 4956.08 49.20 S4.00 -4.80 37.58 32.80 10.33 33.13 1.62 180 125 Average 1 4956.08 47.45 74.0@ -26.55 35.83 32.80 10.38 33.18 1.62 - -- Peak

3 7434.88 55.24 74.80 -18.76 39.84 36.98 12,58 36.86 1.98 188 113 Peak 2 7434.08 52.11 74.08 -21.89 36.71 36.98 12.58 36.86 1.98 106 289 Peak

4 743408 48.96 54.60 -5.84 33.56 36,98 12.58 36.86 1.9 180 113 Average 3 743408 4176 54.0@ -12.24 26.36 36.99 12.58 36.86 1.98 1@ 289 Average
TEL: 886-3-327-0868 Page Number : C2- 13 of 13

FAX: 886-3-327-0855




samanas. FCC RADIO TEST REPORT Report No. : FR560345B

C3-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 7 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 125kbps - -
Mode 8 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 125kbps - -
Mode 9 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 125kbps - -
Mode 13 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 125kbps - LF
TEL: 886-3-327-0868 Page Number :C3-10of 14

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

C3-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 00 | 2389.49 39.57 54.00 -14.43 H Avg. Pass - Band Edge
7
Bluetooth-LE_GFSK | 00 | 4804.00 47.20 54.00 -6.80 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2498.74 39.59 54.00 -14.41 H Avg. Pass - | Band Edge
8
Bluetooth-LE_GFSK | 19 | 7320.00 49.65 54.00 -4.35 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.54 40.23 54.00 -13.77 H Avg. Pass - Band Edge
9
Bluetooth-LE_GFSK | 39 | 4960.00 50.98 54.00 -3.02 H Avg. Pass - Harmonic
13 Bluetooth-LE_GFSK = 39 62.98 35.88 40.00 -4.12 H QP Pass - LF
TEL: 886-3-327-0868 Page Number :C3- 2 of 14

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT

Report No

. FR560345B

Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGAIBES 241825 HORTZONTAL
+ RB:1060.080kHZ VBW:2.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

1 2389.49 39.57 54.00 -14.43 27.04 26,98 7.21 31.96 10.38 350 192 Average

Site & B3CH23-HY

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
875 LIE
{ PEAK T4,
0.0 700
1 )
25, " i . WP P FR——" ! - e
350 350
Peak 17. 17
20 23284 23652 23836 2402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 233878 51.04 74.00 -22.96 33.37 27.18 7.13 31.93 10.37 350 192 Peak 1 240200 164,71 ------ ------ 92.19 268 7.3 31.97 10.38 3% 192 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
875 LIE
T0. K il
I AVG_54
e L.
) L U
350 350
Av g i Lk
310 23084 23468 23652 23836 402 1000 1400, 1800. 2200, 2600. 3000
Frequency (MHz) Frequency (MHz)

Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL

+ RB:1060.080kHz VBW:.010kHz ST:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuv/m  dB  dBuV dB/m  dB

1 2402.80 104,09 ------ ------ 91.57 26.88 7.23 31.97 18.38 350 192 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:C3- 3 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
75 875
) PEAK_T4
0.0 700
. 1 f . “
PR Ao PR il T . W—————
350 350
Peak 17. 17
20 23284 23652 23836 2402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2352.50 51.05 74.00 -22.95 33.50 26.97 7.15 31.94 10.37 480 280 Peak 1 2402.00 99.98 ------ ------ 87.38 26.88 7.3 31.97 10.33 480 280 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
75 875
T0. / il
/ AVG_54
e L.
J ] BS—
350 350
AVg 1 11
m vy 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 238811 39.43 54.00 -14.57 26.99 26.98 7.21 31.96 10.38 400 280 Average 1 2402.80 99.27 ------ ------ 86.75 26.88 7.23 31.97 10.38 400 200 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3- 4 of 14




wamanas. FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Horizontal Vertical
1 Level dBuiim) Date: 2025-06-19 - Level (duvim) Date: 2025-06-19
1225 1225
1050, 1050,
875 815
PEAK 74 PEAK 74
100 700
AVG_54) 4 AVG_54
525 525
350 380
Peak
115 115
Avg
1000 5800. 10600, 15400, 20200. 25000 1000 5800 10600. 15400, 20200. 26000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK 74 3m DRHLS-E_KV2DBGALBES 241025 HORIZONTAL Condition: PEAK 74 3m DRHLB-E_KV2DBGALBES 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBul/m dBu dB/m dB dB dB o deg MHz dBuv/m dBuv/m B dBw/ dB/fm B B B om  deg
1 4304.00 52.18 74.80 -21.82 41,57 32.32 10.13 33.15 1.3 180 155 Peak 1 4BB4.00 5.43 74.00 -23.57 39.82 3230 10.13 33.15 1.3 4@0 97 Peak
2 4Bp4.08 47.20 54.00 -6.80 36.59 2.3 10.13 3315 133 lee 155 Average 1 488408 43.26 54.00 -10.74 32.65 32.30 10.13 33.15 133 4@@ 97 Average
3 720608 54.46 ------ ---e-- 39,35 36,52 1244 35.99 2,65 100 143 Peak 3 7206.08 51.33 ------ ----- 36.22 36,5 1244 359 2.65 180 123 Peak

Remark: The unwanted signal 7206MHz can be ignored since it falls within the non-restricted band

and meets the requirements of 15.247(d).

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number :C3-5o0of 14




wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105 15 1
75 875
J PEAK_T4
0.0 700
[ ) . - .1 kwﬂ/ 52. i
| s i et
350 350
Peak 17. 17
20 2336, 2362, 2388, 14, 240 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2379.55 51.39 74.60 -22.61 33.87 26.98 7.20 31.96 10.33 117 175 Peak 1 2443.00 104,02 ------ ------ 91.66 26,78 7.28 32.08 10.38 117 175 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
75 875
T0. I il
} AVG_54
e L.
J N
%0 50 A
Av g 1 11
m 2336, 2362, 2388, 414, 440 1000 1400. 1800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 237474 39.43 54.00 -14.57 26.92 26,98 7.19 31.95 18.37 117 175 Average 1 2449.80 103.43 ------ ------ 91.67 26,78 7.28 32.80 10.38 117 175 Average

TEL: 886-3-327-0868

Page Number :C3- 6 of 14
FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19
1225
75
\ PEAK_BE 74
00
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2492.50 50.54 74.00 -23.46 3311 26.73 7.35 32.03 1038 117 175 Peak
Lol (dBuVim) Date: 2025-06-19
1225
75
T0. \
\ AVG_BE 54
52.
. |
350
Avg K Blank
440 452 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2498.74 39.59 54.00 -14.41 27.10 26.79 7.3 32.84 1038 117 175 Average
TEL: 886-3-327-0868 Page Number :C3-7 of 14

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT

Report No.

: FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
1
75 875
{ PEAK_T4
0.0 700
. 1 J . i
i 0 i . PP B ATV Y W Y BTy
oyt J
350 350
Peak 17. 17
20 2336 2362, 2388, 214, 240 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 230.29 51.20 74.00 -22.80 33.53 27.18 7.13 31.93 10.37 338 279 Peak 1 2443.00 97.88 ------ ------ 8472 2678 7.28 32.00 10.33 338 279 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
1
75 875
T0. / il
[ AVG_54
e L.
! B -
350 350
AVg 1 11
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2329.63 39.39 54.00 -14.61 26,72 27.18 7.12 31.92 18.37 338 279 Average 1 244900 96.48 ------ ------ 84.12 26,78 7.28 32.00 10.38 338 279 Average
TEL: 886-3-327-0868 Page Number : C3- 8 of 14

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-19
1225
75
\ PEAK_BE 74
00
52 H\,‘w \ » o " ] ]
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2492.08 51.20 74.00 -22.80 33.78 26.72 7.35 32.03 10.33 338 279 Peak
Lol (dBuVim) Date: 2025-06-19
1225
75
T0. \
\ AVG_BE 54
52.
- |
350
Avg K Blank
440 452 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2499.58 39.57 54.00 -14.43 27.07 26.88 7.36 32.04 10.38 338 279 Average
TEL: 886-3-327-0868 Page Number :C3- 9 of 14

FAX: 886-3-327-0855
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Pol. Horizontal Vertical
. Level dBuvim) Date: 2025-06-19 . Level dBuVim) Date: 2025-06-19
1225 1225
1050/ 1050
875 815
PEAK 74 PEAK 74
00 00
3 AVG 54 ) AVG 54
525 525
380! 365.0!
Peak s .
AVg 1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_KV2DAGAISES 241825 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_KVDOGALBES 241825 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 4300.00 54.01 74.60 -19.99 42,98 32.48 10.25 3.7 1.47 180 193 Peak 1 4880.08 49.92 74.08 -24.08 38.89 32.48 10.25 33.17 L.47 460 92 Peak
2 4838.00 49.43 5480 -4.57 38.40 32.48 10.25 33.17 1.47 180 153 Average 2 4380.00 42,98 S54.08 -11.02 31.95 32.48 10.25 33.17 1.47 4e0 92 Average
3 7320.00 56.16 74.60 -17.34 40.78 36.94 12,49 35.98 2.01 180 142 Peak 3 7320.00 51.83 74.00 -22.12 36.42 36.94 12.49 35.98 2.@1 180 119 Peak
4 732000 49.65 54.00 -4.35 34.19 36.94 12.49 35.98 2.61 188 142 Average 4 7320.00 42.73 54.08 -1L.27 27.27 36.94 12.49 35.98 2.61 18@ 119 Average
TEL: 886-3-327-0868 Page Number : C3- 10 of 14

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105, 1
lﬂ.‘N 875
\ PEAK_BE 74 PEAK_T4
00 700
52! ! 52! .
L v e Fovbmsihi o RS~
Heninnt”
350 350
Peak 17. 17
480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2485.44 51.82 74.00 -22.13 39.43 2678 7.34 32.03 10.33 180 182 Peak 1 2458.00 161,95 ------ ------ 89.57 26.78 7.3 32.03 10.33 180 182 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105, 1
87.‘\ 875
T0. \ il
AVG_BE 54 AVG_54
52. 52.
1 . i)
30 - 54
AVg 1 11
450 484, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.54 40,23 54.00 -13.77 27.84 26,78 7.34 32.03 10.38 100 182 Average 1 2480.80 101,33 ------ ------ 88.95 26.78 7.3 32.03 10.38 100 1B Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR560345B

d dBuv dB/m dB dB A8 o deg

Pol. Vertical Fundamental
. Level(dBuVim) Date: 2025-06-19 - Letel [{BuVin) Date: 2025-06-19
1225 1225
105, 105,
1
875 LIE
\ PEAK_BE T4 PEAK T4,
100 \ 00
350 350
Peak 1! 11!
480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800. 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 243412 50.54 74.60 -23.46 38.15 26.78 7.34 3283 10.38 160 41 Peak 1 2458.00 94,63 ------ ------ 82.25 26,76 7.3 32.63 1038 lee 4] Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
1
75 875
T0. il
\ AVG_BE 54 AVG_54
52. 52.
N ] 1
350 350 T
AVg 1 11
450 484, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 39.48 54.00 -14.52 27.89 26.78 7.34 32.03 10.38 100 41 Average 1 2480.80 94,05 ------ ------ 81.67 26.78 7.3 32.03 10.38 180 41 Average
TEL: 886-3-327-0868 Page Number 1 C3- 12 of 14

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Horizontal Vertical
. Level dBuvim) Date: 2025-06-19 . Level dBuVim) Date: 2025-06-19
1225 1225
1050/ 1050
875 815
PEAK 74 PEAK 74
00 00
3 AVG_54) AVG_54
525 525
380! 365.0!
Peak s 5
AVg 1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 1 20200. 25000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_KV2DAGAISES 241825 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_KVDOGALBES 241825 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 4960.00 55.44 74.60 -18.5 43.82 32.80 10.33 33.18 1.62 114 193 Peak 1 490.08 51.91 74.08 -22.09 46.29 32.80 10.38 33.18 1.62 460 93 Peak
2 406B.0@ 50.98 54.80 -3.82 30.36 32.80 10.33 33.18 1.62 114 153 Average 2 4960.08 45.98 54.08 -B.02 34.36 32.80 1.3 33.18 1.62 4@0 93 Average
3 7448.00 55.40 74.00 -15.60 4.0 36.90 12,59 36.67 1.93 180  14@ Peak 3 744000 51.95 74.00 -22.85 36.55 36.90 12,59 36.67 1.9 180 117 Peak
4 744000 43.68 54.00 -5.32 33.28 36.99 12.59 36.87 1.9  le@ 148 Average 4 T440.00 42.34 54.08 -11.66 26.94 36.99 12.59 36.67 1.98 18@ 117 Average
TEL: 886-3-327-0868 Page Number :C3- 13 of 14

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Horizontal Vertical
Level (dBuVim) Date: 2025-08-23 Level (dBuVim) Date: 2025-06-23
. )
g
|
" | w2 5
4
0. J N | Jm 1 \ AL\ 1 .h.)«m‘«
o W W i Aol i
200 any
QP/ 100 100
Peak . I o 0. 1000 3 m 448 12 805, 1000
. ity Frequency (MHz)
N Site + B3CH23-HY
Site t B3CH23-HY

Condition: QP 3m CBL6111D 62028 & 003 _241127 HORIZONTAL

Condition: QP 3m (BLG11LD 6228 & @03 241127 VERTICAL

Limit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  nt (able Preamp Aux APos  Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Resark
N —— PHz dBuV/m dBuV/m dB dBuv  dB/m & d& dB m  deg
Mz dBul/m dBuV/m  dB BV dB/m B B dB m deg 1 63.95 33.58 40.09 -6.42 53.31 12.01 @.98 32.75 0.03 302 292 QP
1 62.98 35.88 40.00 -4.12 55.68 11.95 0.97 3275 0.83 7 13Q 2 19296 30.33 43.50 -13.17 46.32 14.93 178 3276 0.06 165 357 QP
2 96.93 32.61 43.50 -10.89 48.34 15.68 1.23 32.69 0.85 294 6 3 M48.49 33.36 46.68 -7.64 49.05 20.84 2.80 32.80 0.67 -~  -- Peak
3 15.10 37.85 43.50 -5.65 52.02 16.88 1.62 32.74 Q.07 304 01 QP 4 492,69 3410 46.00 -11,90 49.16 23.85 2.98 33.08 0.1 -- -- Peak
4 168.71 34.49 43.50 -9.81 49.68 15.89 1.68 3275 0.67 220 257 (P 5 680.36 36.03 46.08 -0.67 40.85 25.72 131 33.88 0.2 — - Peak
5 228.85 35.08 46.00 -10.92 49.82 16.04 1.94 32.79 Q.07 171 360 QP 6 Be8.18 37.67 46.89 -8.33 38.18 28.25 3.83 3.77 0.18 - -- Peak
6 720.64 39.84 46.80 -6.16 41.76 27.16 3.62 32.83 @.13 - -- Peak
7 797.27 3974 46.00 -6.26 40.25 28.26 3.82 .77 018 - - Peak
TEL: 886-3-327-0868 Page Number 1 C3- 14 of 14

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR560345B
C4-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 10 2400-2483.5 1 Bluetooth-LE_GFSK 00 2402 500kbps - -
Mode 11 2400-2483.5 1 Bluetooth-LE_GFSK 19 2440 500kbps - -
Mode 12 2400-2483.5 1 Bluetooth-LE_GFSK 39 2480 500kbps - -
TEL: 886-3-327-0868 Page Number 1 C4- 1 of 13

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

C4-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 00 | 2388.75 39.49 54.00 -14.51 H Avg. Pass - Band Edge
10
Bluetooth-LE_GFSK | 00 | 4804.00 46.48 54.00 -7.52 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2378.38 3941 54.00 -14.59 H Avg. Pass - | Band Edge
11
Bluetooth-LE_GFSK | 19 | 7320.00 49.55 54.00 -4.45 H Avg. Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.52 40.52 54.00 -13.48 H Avg. Pass - Band Edge
12
Bluetooth-LE_GFSK | 39 | 7440.00 50.51 54.00 -3.49 H Avg. Pass - Harmonic
TEL: 886-3-327-0868 Page Number 1 C4- 2 of 13

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

10
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO00_2402MHz
ANT 1
Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
1
1050 1050
875 875
PEAK_T4
0.0 700
9 i e * : . 52‘5%WWW«MWWW "
350 350
Peak 175 175
210 23284 23468 23652 23836 202 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
: RBW:1000.060kHz VBW:3000.008kHz SWT:Auto + RBH:1000.000kHz VBi:3600. BoekHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 238130 50.81 74.00 -23.19 33.29 26.98 7.20 31.95 10.33 480 339 Peak 1 2402.00 164,54 ------ ------ 92.02 26.88 7.3 31.97 10.38 480 339 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
1050 154 1
875 875
0.0 70.0
AVG_54
525 525
1
30 350
AVg 175 175
il 224 23468 2365.2 23835 402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_KV2DBGAIBES 241825 HORIZONTAL Condition: AVG_54 3m DRH1-E_KV2DBGALBES 241825 HORTZONTAL
: RBH:1000.060kHz VBW:0.010kHz SWT:Auto + RBH:1000.000kHz VBH:0.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2388.75 39.49 54.00 -14.51 26.96 26,98 7.21 31.96 10.38 488 339 Average 1 2402.80 104,05 ------ ------ 91.53 26.88 7.23 31.97 10.38 400 339 Average
TEL: 886-3-327-0868 Page Number 1 C4- 3 of 13

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
75 875
g PEAK_T4
0.0 700
. 1 I . N
S e et e it o Bl N Y
s
350 350
Peak 17. 17
20 23284 23652 23836 2402 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.008kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 233684 51.00 74.00 -23.00 33.33 27.18 7.13 31.93 10.37 480 281 Peak 1 240200 99.36 ------ ------ 86.84 26.88 7.3 31.97 10.33 480 281 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
75 875
T0. } il
( AVG_54
e L.
- S ——
350 350
AVg 1 11
m 224 23468 2365.2 23838 402 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2386.54 39.39 54.00 -14.61 26.86 26.98 7.21 31.96 10.38 480 281 Average 1 240280 98.85 ------ ------ 86.33 26.88 7.23 31.97 10.38 400 281 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4- 4 of 13




wamanas. FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Horizontal Vertical
1 Level [dBuVim) Date: 20250619 . LeveldBuVim) Date: 2025-06-19
1225 1225
1054 1054
i s
PEMTA PEAK 74
700 700
0 3 AVG_54 G54
525 7 7
350 350!
Peak -
i
- 115
Avg
1000 5800, 10600, 15400, 20200, 25000
Frequency (WHz) 1000 5600, 10600, 15400 0200, 2500
Frequency (MHz)
Site + B3CH23-HY .
Condition: PEAK 74 3n DRHIS-E KV2DBGAISES 241025 HORTZONTAL Site ¢ 03CHI3-HY
Condition: PEAK_74 3m DRHLB-E_KV2DBGALBES 241025 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos .
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preap  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBw dB/m  dB  dB B om  deg
1 4304.00 50.92 74.60 -23.88 4.31 32.38 18.13 33.15 1.33 180 157 Peak Mz dBuv/m dBuv/m 8 dBw dB/m a8 [::] B m deg
2 4B04.08 46.45 54.08 -7.52 35.87 32.30 10.13 3.5 133 le@ 157 Average 1 430400 45.50 74.60 -28.20 35.19 323 18.13 3.15 L33 - -- Peak
3 7206.08 55.28 ------ ------ 49,17 36.52 12.44 3599 2,85 180 119 Peak 1 7206.08 48.78 ------ ------ 33.67 36,52 12.4 35.99 2.65 - -- Peak

Remark: The unwanted signal 7206MHz can be ignored since it falls within the non-restricted band

and meets the requirements of 15.247(d).

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C4- 5 of 13




wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
75 875
J PEAK_T4
0.0 700
52' A A o Aokl e M{ 52' .
it bl T gt ik
350 350
Peak 17. 17
20 2336, 2362, 2388, 214, 240 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2376.43 50.49 74.00 -23.51 37.98 26.98 7.19 31.96 10.33 120 175 Peak 1 2443.00 103.88 ------ ------ 91.44 26,78 7.28 32.00 10.38 120 178 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
75 875
T0. I il
/ AVG_54
e L.
1 ¥ ]
=0 0
Av g 1 11
m 2336, 2362, 2388, 414, 440 1000 1400, 800, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2378.38 39.41 54.00 -14.59 26.89 26.98 7.20 31.96 10.38 120 178 Average 1 2449.80 103,31 ------ ------ 9.95 26,78 7.28 32.00 10.38 120 178 Average

TEL: 886-3-327-0868

Page Number : C4- 6 of 13
FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19
1225
75
\ PEAK_BE 74
00 \
2% Sieangh bt " " 1 y
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2499.34 50.69 74.00 -23.31 33.20 26.79 7.36 32.84 10.33 120 175 Peak
Lol (dBuVim) Date: 2025-06-19
1225
75
T0. \
\ AVG_BE 54
52.
\_ :
350
Avg K Blank
440 452 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2498.74 39.38 54.00 -14.62 26.89 26,79 7.36 32.84 10.38 120 17 Average
TEL: 886-3-327-0868 Page Number : C4- 7 of 13

FAX: 886-3-327-0855



wamanas. FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
1
75 875
/ PEAK_T4
0.0 700
525 J 52!
e i I o N " e ibitipe R i
et
350 350
Peak 17. 17
20 2336 2362, 2388, 214, 240 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2318.37 51.84 74.60 -22.16 39.28 27.82 7.10 31.92 10.36 460 74 Peak 1 2448.00 94,52 ------ ------ 82.16 26.76 7.28 32.08 10.38 460 74 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
1
75 875
T0. il
( AVG_54
e L.
1 B L e
350 350
AVg 1 11
m 2336, 2362, 2388, 414, 440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2330.82 39.40 54.00 -14.60 26,73 27.18 7.12 31.92 10.37 480 74 Average 1 224980 94,03 ------ ------ 81.67 26.78 7.28 32.00 10.38 400 74 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4- 8 of 13




wamanas. FCC RADIO TEST REPORT Report No. : FR560345B

Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-19
1225
75
\ PEAK_BE 74
00
52 \ ) . " ; A ; ;
36,
Peak " Blank
240 452, 2464, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 249117 50.28 74.60 -23.80 37.79 26.71 7.35 32.83 10.38 460 74 Peak
Lol (dBuVim) Date: 2025-06-19
1225
75
T0. \
\ AVG_BE 54
52.
L |
350
Avg K Blank
440 452 2454, 2476, 2488, 2500
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 2498.56 39.36 54.00 -14.64 26.87 26.79 7.36 32.04 10.38 400 74 Average
TEL: 886-3-327-0868 Page Number : C4- 9 of 13

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR560345B

Pol. Horizontal Vertical
1o Level(dBuNim) Date: 2025-06-19 . Lovel fBuVim) Date: 2025-06-19
125 125
1054 1050
875 85
PEAK_74] PEAK 74
100 00
s 3 AVG_54] AVG_54)
515 3
36! gl
Peak 15
: 115
Avg
1000 5800, 0600, 1 20200, 25000
requency (W) 1000 5401, 10608, 1 0. 000
Frequency (MHz)
Site + @3CH23-HY .
Condition: PEAK_74 3n DRHIS-E_KVIDRGALBES 241625 HORTZONTAL site v O30HI-HY
- - - Condition: PEAK 74 3m DRHIS-E_KVDOGALBES 241825 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuV/m B

dBuw dB/m d8 dB dB m  deg

1 4830.0@ 51.63 74.80 -22.32 4.65 32.48 10.25 33.17 1.47 180 155 Peak MHz dBuv/m dBuv/m d8  dBuwy  dB/m B & dB o deg

2 4838.08 47.56 54.80 -6.44 36.53 32.48 10.25 33.17 1.47 188 155 Average 1 4880.08 46.75 74.00 -27.25 35.72 32.48 1025 BT L4 - -- Peak

3 7328.08 55.49 74.00 -18.51 40.83 36.94 12.49 35.93 2.81 180 124 Peak 2 7320.08 51.82 74.08 -22.98 35.56 36.94 12.49 35.98 2.81 460 77 Peak

4 731008 49.55 54.80 -4.45 34.89 36.94 12.49 3598 2.81 180 124 Average 3 7320.08 42,72 54.08 -11.28 27.26 36.94 12.49 35.98 2.81 40 77 Average
TEL: 886-3-327-0868 Page Number : C4- 10 of 13

FAX: 886-3-327-0855




wamanas. FCC RADIO TEST REPORT

Report No. : FR560345B

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg
1 243414 5118 74.00 -22.82 33.79 2678 7.34 32.03 10.38 115 179 Peak

Pol. Horizontal Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105 105, 1
BT.‘P\ LIE
\ PEAK_BE T4 PEAK T4,
00 700
52, . 1 7 -
Ariheeabod ) i o dustond
[
350 350
Peak 17. 17
480 2484, 2488, 2492, 2496, 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH1S-E_KV2DAGALBES_241025 HORIZONTAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBM:3600.808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg

PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg

1 2483.52 4,52 54.00 -13.48 28.13 26,78 7.34 32.03 1038 115 179 Average

PHz dBuV/m dBuv/m  dB BV dB/m  dB  dB
1 2480.80 102.76 ------ ------ 99.38 26.78 7.33 32.83

1 2458.00 163.25 ------ ------ 9.87 26,78 7.33 32.03 10.38 115 179 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105 105 1
10! 10!
75 875
T0. \ il
AVG_BE 54 AVG_54
52. 52.
Y | I
350 350
AVg 1 11
450 484, 2492, 24%. 2500 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 HORTZONTAL Condition: AVG_54 3m DRH1B-E_KV2DBGAIBES 241825 HORIZONTAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

10.38 115 179 Average

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
1
75 875
\ PEAK_BE 74 PEAK_T4
00 700
2% \ o ” " ot ! A s e
s
350 350
Peak 17. 17
480 2484, 2488, 2492, 2496, 2500 1000 1400. 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: PEAK BE 74 3m DRH13-E_KV2DAGALBES 241025 VERTICAL Condition: PEAK 74 3m DRH1B-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1000.000kHz VBW:3800.808kHz SWT:Auto + RBH:1000.000kHz VBW:3000.008kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2456.14 50.86 74.60 -23.14 38.47 26.78 7.34 3283 10.38 1@ 65 Peak 1 2458.00 94,50 ------ ------ 82.12 26,76 7.3 32.63 1838 1@ 65 Peak
Lol (dBuVim) Date: 2025-06-19 . Level (dBum) Date: 2025-06-19
1225 1225
105, 105,
1
75 875
T0. \ il
\ AVG_BE 54 AVG_54
52. 52.
N 4 ]
350 350
AVg 1 11
450 484, 2492, 2436, 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site & B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_KV2DAGA1BES 241825 VERTICAL Condition: AVG_54 3m DRH18-E_KV2DBGAIBES 241825 VERTICAL
+ RBH:1060.000kHz VBN:.010kHz SWT:Auto + RBH:1060.000kHz VBU:@.010kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuv/m  dB dBuV dB/m dB dB  dB o deg Mz dBuV/m dBuv/m  dB dBWV dB/m A8 dB  dB o deg
1 2483.52 39.43 54.00 -14.57 27.04 26.78 7.34 3.03 1038 182 65 Average 1 2480.80 94,84 ------ ------ 8l.66 26.78 7.3 32.63 10.38 1@ 65 Average
TEL: 886-3-327-0868 Page Number : C4- 12 of 13
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Pol. Horizontal Vertical
. Level dBuvim) Date: 2025-06-19 . Level dBuVim) Date: 2025-06-19
1225 1225
1050/ 1050
875 815
PEAK 74 PEAK 74
00 00
AVG_54) 4 AVG_54
525 525
380! 365.0!
Peak s 5
AVg 1000 5800. 0600, 1 20200. 25000 1000 5800. 0600 15400, 20200. 25000
Frequency (MHz) Frequency (MHz)
site + B3CH23-HY site + B3CH23-HY
Condition: PEAK 74 3m DRHIS-E_KV2DAGAISES 241825 HORIZONTAL Condition: PEAK 74 3m DRHIS-E_KVDOGALBES 241825 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuv/m  dB dBuw dB/m B B dB m deg MHz dBuv/m dBuv/m  dB dBuw/ dB/m B B A8 m deg
1 4960.00 54.56 74.60 -19.44 42,94 32.80 10.33 33.18 1.62 112 133 Peak 1 4960.00 49.95 74.60 -24.85 38.33 32.80 10.38 33.18 1.62 33 182 Peak
2 496B.0@ 50.44 5488 -3.56 38.82 32.80 10.38 33.18 1.62 112 138 Average 2 4960.08 43.66 54.08 -18.34 32.84 32.80 10.38 33.18 1.62 333  1B2 Average
3 7448.00 55.95 74.00 -15.82 40.58 36.90 12,59 36.67 1.9 180 121 Peak 3 7Mp.e@ 52,13 74.08 -21.67 36.73 36.98 12.50 36.67 1.9 4@ 76 Peak
4 744p.00 56.51 54.08 -3.49 35.11 36.99 12.59 36.87 1.98 1@ 121 Average 4 T440.00 43.44 54.08 -10.56 28.84 36.99 12.59 36.07 1.98  4@@ 76 Average
TEL: 886-3-327-0868 Page Number : C4- 13 of 13
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Appendix D. Duty Cycle Plots

Antenna Band Duty Cycle (%) T(us) 1/T(kHz) | VBW Setting
1 Bluetooth - LE for 1Mbps 100.00 - - 10Hz
1 Bluetooth - LE for 2Mbps 100.00 - - 10Hz
1 Bluetooth - LE for 125Kbps 100.00 - - 10Hz
1 Bluetooth - LE for 500Kbps 100.00 - - 10Hz
Bluetooth - LE for 1Mbps Bluetooth - LE for 2Mbps

2y Typm T (TS = (EYE ar 3 10 g Trgm P (]
Tiig: Friot P, Fiig: ot P

Ret Level 0.00 diim

§ 142

Pideo BW 1.0 Wiz
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